
Installation, Operation 
& Repair Parts 

Information 

MODEL 764 

PORTABLE CART 
For use with Model 7600 / 7400 

https://www.carid.com/branick/


1 

ASSEMBLY INSTRUCTIONS___________________________________________________ 

ASSEMBLY 

Attach the lower column to the base as shown, using 
two 3/8-16 x 4” fasteners. 

Attach the upper column to the lower column as 
shown, using two 3/8-16 x 4” fasteners. 

Position the Model 7600 / 7400 on the front of the 
cart as shown and align the two holes in the back 
plate with the two holes in the upper column.  Secure 
the Model 7600 / 7400 to the cart using two 3/8-16 x 
4” fasteners with the larger washer on the bolt side 
and the smaller washer on the nut side. 

OPERATION 

To move cart, pull back on handles and tip cart back 
until the wheels contact the floor.  Position cart in 
desired location and tip cart upright until all four pads 
are resting on the floor. 

 NOTE:   All fasteners must be securely fastened 
before use. 



REPAIR PARTS_____________________________________________________________ 

MODEL 764 – SERVICE PARTS 

ITEM PART NO. QTY DESCRIPTION 

1 06-0036 1 LOWER COLUMN 

2 06-0037 1 UPPER COLUMN 

3 06-0197 1 BASE 

4 11-0108 4 CAP PLUG 

5 028-077 2 1/4-20 X 2 HEX HEAD CAPSCREW 

6 028-155 4 #10-24 X 5/8 ROUND HEAD SCREW 

7 028-341 6 3/8-16 X 4 HEX HEAD CAPSCREW 

8 055-127 4 #10-24 NYLON HEX LOCK NUT 

9 055-154 6 3/8-16 NYLON HEX LOCK NUT 

10 055-160 2 1/4-20 NYLON HEX LOCK NUT 

11 10-0032 4 RUBBER BUMPER 

12 108-015 6 3/8 SAE FLAT WASHER 

13 108-110 2 1/4 SAE FLAT WASHER 

14 108-126 2 3/8 WROUGHT WASHER 

15 550-002 2 HANDLE GRIP 

16 90-0003 2 WHEEL 

Learn more about suspension and steering service tools we have.

https://www.carid.com/suspension-steering-service-tools.html



